
Article

Not peer-reviewed version

The Biofactory: Quantifying Life

Cycle Sustainability Impacts of the

Wastewater Circular Economy in

Chile

Madeline Frances Furness 

*

 , Ricardo Bello Mendoza , Rolando Chamy

Posted Date: 18 September 2023

doi: 10.20944/preprints202309.1170.v1

Keywords: Wastewater; Circular Economy; Life Cycle Sustainability Assessment; Decision Making

Preprints.org is a free multidiscipline platform providing preprint service that

is dedicated to making early versions of research outputs permanently

available and citable. Preprints posted at Preprints.org appear in Web of

Science, Crossref, Google Scholar, Scilit, Europe PMC.

Copyright: This is an open access article distributed under the Creative Commons
[...]
Value), environmental (Carbon Footprint, Eutrophication Potential), and social (Resource Recovery 
Value) impacts, assessed by a regret-based decision-making model to assess water reuse applications 
in Florida. Lohman et al., [20] applied MCDM for technical, resource recovery, environmental, social, 
and economic criteria, using Analytical Hierarchy Process (AHP) for establishing criteria weights and 
Technique for Order of Preference by Similarity to Ideal Solution (TOPSIS). TOPISIS has been 
employed significantly in this context. Ddiba et al., [21] surveyed computational tools for facilitating 
resource recovery in the sanitation industry, only four tools address MCDM and sustainability based 
on SuSanA defined sustainability criteria (SANTIAGO, EVAS, Poseidon and the Sustainable 
Sanitation Management Tool). Overall, these investigations and computational tools did not consider 
life cycle aspects, especially social, in a robust manner.  

Life Cycle Sustainability Assessment (LCSA) is highlighted as the most comprehensive method 
for quantifying sustainability performance of systems [10]. LCSA integrates Life Cycle Assessment 
(LCA), Life Cycle Costing (LCC) and Social Life Cycle Assessment (SLCA) for environmental, 
economic and social impact quantification [22]. LCA is a standardized methodology establishing the 
framework for complementary LCC and SLCA methods, involving setting the goal and scope, 
compiling inventory data, impact characterization and interpretation [23]–[25]. Few studies have 
implemented LCSA with MCDM in the sanitation context. Opher [26] considered midpoint 
environmental impacts (International Reference Life Cycle Data System, 17 criteria) with economic 
(cash flow) and societal concerns (13 criteria) for water reuse options at various scales of 
centralization in Israel, implementing Analytical Hierarchy Process (AHP) and agglomerative 
hierarchical clustering (like TOPSIS). Safarpour et al., [27] applied AHP to LCSA considering 
endpoint environmental impacts (3 criteria), workers, local community, and consumer issues as well 
as economic criteria for assessing water demand management policies in Florida. Liu and Ren, [28] 
used fuzzy weighted sum MCDM method and game theory to compare sludge management options 
in China under environmental (3 criteria), cost (cashflow), social (3 criteria) and technical criteria (4 
criteria). Tarpani and Azapagic, [29] implemented LCSA and MCDM weighted sum, assuming equal 
weights for all environmental midpoint (ReCiPe, 18 criteria), economic (cash flow) and social (socio-
environmental aspect, 9 criteria) assessments, to advanced water treatment and sludge management 
scenarios in the United Kingdom. There were no clear methodological trends and variability occurred 

Preprints (www.preprints.org)  |  NOT PEER-REVIEWED  |  Posted: 18 September 2023                   doi:10.20944/preprints202309.1170.v1

https://doi.org/10.20944/preprints202309.1170.v1


 3 

 

across decision criteria selection (LCSA and technical considerations), technology analysis, criteria 
weighting methods and MCDM algorithms. Additionally, no LCSA studies have addressed the co-
product resource recovery in full-scale WW-CEs compared with conventional WWTPs. Further 
contributions are required to present LSCA decision making models of integrated resource recovery 
scenarios in different contexts. 

In the Metropolitan Region (MR) of Chile, two WWTPs adopted the concept of the WW-CE, 
employing different resource recovery configurations. These facilities are known as the Biofactories, 
responsible for treatment and recovery of resources from wastewater generated by 7 million people 
and local industries. The Biofactories were developed in response to a range of environmental and 
social conditions that required the local water company (LWC) to innovate their systems. Integral 
sustainability assessment of these plants from a life cycle perspective has not been conducted to verify 
if the WW-CE improves environmental, social, and economic impacts. Considering the urgent need 
for sustainable water management, this case study provides an example to promote or caution the 
implementation of a WW-CE, depending on sustainability performance. The objective of this study 
is to implement LCSA-MCDM assessment of two real WW-CEs located in Chile, to assess 
sustainability impacts of the transition from conventional WWTPs. The two WW-CEs were compared 
to determine the best sustainability performance overall. Recommendations are made regarding 
strategies for improving sustainability of the Biofactories. Additionally, the MCDM-LCSA decision-
making process was be compared to the participating LWC decision making processes to discuss 
implications of the results of this study to industry applications.  

2. Methodology 

2.1. Life Cycle Systainability Assessment 

2.1.1. Study Sites 

The two WW-CEs in Santiago, Chile referred to as Plant A and Plant B, currently serve total 
population equivalents (p.e., including domestic and industrial wastewater) of 6,045,292 and 
4,188,539; and influent flowrates of 8.6 and 7.2 m3/ s, respectively. Both Plants are property of the 
LWC, that manage all potable water and wastewater plants of the MR. Each Plant was developed as 
a response to requirements for improved sanitation coverage and waste management in the MR. 
They are located at different locations along the Mapocho River, the main river running through the 
MR catchment, affecting different local communities. The Plants transitioned from conventional 
WWTPs to Biofactory WW-CE configurations through the recovery of waste streams to value added 
resources. Specifically, and in different capacities, treated effluent, biogas, nutrients and biosolids 
were recovered as products via alternative technology configurations and stakeholder engagement 
in each Plant. Biosolids produced by the plants are managed by the same biosolids recovery system. 
Additionally, some of the same chemical suppliers serve both plants.  

2.1.2. Goal and Scope 

The goal of the study was to quantify integral life cycle sustainability impacts, combining LCA, 
LCC and SLCA, of the two Plants. The aim was to verify if the implementation of a WW-CE improves 
integral sustainability overall in the context of Chile. Additionally, the Plants were compared to 
determine which Biofactory WW-CE configuration best improved integral sustainability impacts. 
The integral LSCA methodology was established by the ISO LCA guidelines that establish 
complementary SLCA and LCC methodologies also [23], [25], [30]. The life cycle of the Plants was 
estimated at 20-50 years for equipment and over 100 years for civil works, resulting in low relative 
contribution to environmental and socio-cultural impacts, therefore, this study considered the 
operation stage only [31]. Daily Plant impacts were averaged over one year of operation, for the 
treatment of a 1,000,000 p.e. as the adopted functional unit (FU). This considered 44.5 g Biological 
Oxygen Demand (BOD5)/ person/ day, resulting in a reference flow of 44,500 kg BOD5/ day treated in 
wastewater influent. Treated effluent, biogas, biosolids and return flows established corresponding 

Preprints (www.preprints.org)  |  NOT PEER-REVIEWED  |  Posted: 18 September 2023                   doi:10.20944/preprints202309.1170.v1

https://doi.org/10.20944/preprints202309.1170.v1


 4 

 

waste and product reference flows for the resource recovery and advanced treatment scenarios 
established within the system boundaries. Environmental, social, and economic burdens were 
modelled by grouping unit processes by product systems, considering either mass (kg) or energy 
(kWh) of products. This was facilitated by collaboration with the LWC providing operational data 
and expert interviews.  

2.1.3. System Boundaries 

The scenarios analysed presented gate-to-cradle transition to gate-to-gate. The system 
boundaries from an integral sustainability perspective included identification of both technologies 
and stakeholders. Figure 1 and Figure 2 show the system boundaries of Plant A and Plant B 
respectively. The boundary began with the reception of wastewater post preliminary treatment 
removing larger contaminants, considered negligible. Plant unit processes were grouped by product 
and co-product systems. SLCA system boundaries determined the inclusion of Workers (W), value 
chain actors (VCA), clients (C), local community and children’s concerns (LC), wider society (WS) 
and farmers (F) as stakeholders. F were included as a separate stakeholder considering unique social 
impacts related to the Plants role in agriculture as a Biofactory WW-CE. WS refers to relationships 
with regulatory bodies and national policies related to sustainability.  

A 0th scenario (S0) was the direct discharge of wastewater to the environment without treatment, 
modelled with influent wastewater data for LCA and set to all 0 values for SLCA and LCC. Scenario 
1 (S1): Conventional WWTPs established a baseline system of WWTP with no product recovery, 
delineated by the solid black line in Figure 1. The technologies considered were primary 
sedimentation, aerobic reactors, secondary clarification (waste activated sludge WAS) and 
disinfection then discharge in both Plants. Likewise, sludge treatment involved primary and 
secondary sludge thickening, anaerobic digestion (AD), sludge dewatering via centrifuge with 100% 
of biogas flared and biosolids sent to landfill. The design of treatment technologies in each Plant 
under this scenario varied and more information is available in Table S1. Stakeholders included on 
site W, VCA for chemical and service supplies, LC affected by the Plants in general and WS.  

Scenario 2 (S2): WW-CE considered current configurations of respective Plants as Biofactory 
WW-CEs, expanding system boundaries (dashed line) to include partial water recovery, biosolids 
recovery to agriculture, biogas recovery for energy generation and advanced nitrogen removal 
systems. Plant A provided local F with irrigation water for ‘fertigation’ via effluent raceway, 
considering avoided water consumption credits (20 % of discharged effluent volume). Plant B did 
not recover treated effluent, however, implemented additional sludge pre-thickening and THP 
processes, improving biogas production and biosolids quality (Devos et al., 2021). Different ratios of 
biosolids management to landfill and agricultural applications (75 % application in Plant A and 87 % 
application in Plant B) reflect biosolids quality that must comply as class B, where assumed avoided 
fertilizer consumption provided environmental credit (BCN, 2009). W, LC, VCA and WS of biosolids 
management were incorporated, as well F benefit by biosolids recovery. Transport of biosolids to 
landfill and agriculture pastures was considered, excluding the impact of heavy vehicles and 
machinery used for the application of biosolids to agricultural crops and crop production, however, 
improved yield was considered as socio-cultural benefit. Biogas energy recovery involved H2S 
removal by chemical absorption scrubbing and biological precipitation, for both Plants. CO2 removal 
by pressurized membrane separation produced domestic biomethane supply (DBM) in Plant A and 
avoided domestic natural gas consumption credits. Plant B used CHP to produce electricity, 12 % 
was injected to the grid and 88 % used within the plant for self-sufficiency, resulting in overall 80% 
avoided network energy consumption across the plant. 12% of the CHP heat provided vapor to THP 
process for additional avoided network energy consumption. For both systems, W, LC, VCA, C and 
WS were incorporated. Nitrogen removal technologies were implemented in sludge centrifuge return 
flows, initially directly recycled to primary treatment. Plant A required <1,000 mg/ L Total Solids (TS) 
for the ‘Demon’ anammox treatment, via coagulation-flocculation ‘Densadeg’ technology and a 
sequencing batch reactor (SBR) for nitrifier activation. Plant A had higher N in influent and effluent, 
requiring higher aeration flowrates and higher Cl2 dosage for nitrification in the water line. For Plant 

Preprints (www.preprints.org)  |  NOT PEER-REVIEWED  |  Posted: 18 September 2023                   doi:10.20944/preprints202309.1170.v1

https://doi.org/10.20944/preprints202309.1170.v1


 5 

 

B, SBR reactors with high aeration rates were implemented for nitrification and solids removal, 
followed by ‘Demon’ anammox systems. W, VCA and WS were identified stakeholders involved in 
this system. 

 

Figure 1. Plant A system boundaries for scenario 0: wastewater discharge without treatment; scenario 
1: conventional wastewater treatment plant (WWTP); and scenario 2: biofactory wastewater circular 
economy (WW-CE). Abbreviations: PS, primary sedimentation, AR, aerobic reactor, SC, secondary 
clarifier, PST, primary sludge thickening, SST, secondary sludge thickening, AD, anerobic digestor, 
DBM, domestic biomethane, SBR, sequencing batch reactor. Legend: blue box: effluent discharge; 
orange box: sludge treatment and biosolids disposal to landfill; yellow box: biogas flare; light blue 
box: partial water recovery; dark blue box: biosolids recovery to agriculture; light green box: biogas 
energy recovery; dark green box: advanced nitrogen removal.   

 

Figure 2. Plant B system boundaries for scenario 0: wastewater discharge without treatment; scenario 
1: conventional wastewater treatment plant (WWTP); and scenario 2: biofactory wastewater circular 
economy (WW-CE). Abbreviations: PS, primary sedimentation; AR, aerobic reactor; SC, secondary 
clarifier; PST, primary sludge thickening; SST, secondary sludge thickening; AD, anerobic digestor; 

Preprints (www.preprints.org)  |  NOT PEER-REVIEWED  |  Posted: 18 September 2023                   doi:10.20944/preprints202309.1170.v1

https://doi.org/10.20944/preprints202309.1170.v1


 6 

 

P-SST, pre-secondary sludge thickening; THP, thermal hydrolysis pre-treatment; CHP, cogeneration 
heath and power; SBR, sequencing batch reactor. Legend: blue box: effluent discharge, orange box: 
sludge treatment and biosolids disposal to landfill; yellow box: biogas flare; dark blue box: biosolids 
recovery to agriculture; light green box: biogas energy recovery; dark green box: advanced nitrogen 
removal.      

2.1.4. Integrated Life Cycle Inventories 

For LCA inventories, material flow analysis (MFA) was conducted of wastewater across all unit 
processes defined in Figures 1 and 2, determining influent, effluent, return and biosolids flows. MFA 
substances were TS, Volatile Solids (VS), Total Nitrogen (TN) and Phosphorous (TP), BOD5, chemical 
oxygen demand (COD) and 14 heavy meals (Table S2 and S3). Chemical consumption, energy 
consumption, transport processes, atmospheric GHG emissions, products and avoided products 
were also included in the LCA inventory (Table S5 and S6). LCC integrated capital investment, 
maintenance costs, operational costs and income with LCA [32]. Data was compiled from operational 
data, internal reports, and literature sources (Table S4 and S5). Socio-cultural impacts were quantified 
by SLCA Type II midpoint characterization of social indicators, measuring relationship between 
stakeholders with ‘activity variables’ (i.e. training hours) according to recommendations from 
methodological guidelines for stakeholder impact assessment [33]. The quantity of stakeholders 
involved in each product system were identified by expert W (internal stakeholders) within the LWC 
who interact with external stakeholders (VCA, C, LC, SC, F) (Table S7). The expert W were 
interviewed regarding their relationships with external stakeholders, quantifying respective activity 
variables.  This approach was taken due to the sensitivity of external researchers’ intervention with 
LWCs established relationships with stakeholders. SLCA data was verified by field observations, 